
OSRA 
GUADALUPE-BLANCO RIVER AUTHORITY 

REGIONAL WASTEWATER 
SLUDGE DISPOSAL 

ALTERNATIVES STUDY 

~ 
June 1995 BLACK & VEATCH 

---~----------



Guadalupe-Blanco River Authority 

Regional Wastewater Sludge Disposal Alternatives Study 

Black & Veatch 

Project No. 27018.100 

June 1995 



1.0 

2.0 

3.0 

GBRA Wastewater Sludge Regional Study 

Table of Contents 

Introduction 

Executive Summary ................................ . 

Applicable Regulations .............................. . 

3.1 Introduction ................................. . 

3.2 Federal Regulations for Land Application of 

~ 
1-1 

2-1 

3-1 

3-1 

Wastewater Sludge ............... . . . . . . . . . . . . . .. 3-1 
[...]
sufficient cause for the Commission to revoke the registration or permit, and authoriza­

tion to process or dispose of waste. 

The Texas regulations detail the permit and registration applications processing 

procedures that must be followed (including references to other chapters of 31 TAC), as 

well as policies for land application, registration, cancellation, transfer, and re­

registration. Among other things, permit applications must include a list and map of land 

owners adjacent to or within 1/2 mile of the permit site. Persons intending to land apply 

sludge for beneficial use without a permit must notify the executive director in writing 

and provide information including a description and composition of the sludge, a 

description of the sludge-generating processes, and application site information such as 

location, ownership, soil and subsurface conditions, and management methods. 

Specific requirements for public notice, posting of notice, and public meetings are 

detailed in the Texas regulations. These requirements apply to permit or registration 

applications (or major amendments) to land apply, surface dispose, or incinerate sludge. 

Public notice consists of notification by the Commission of various public officials, and 

applicant placement of the complete application at a courthouse or public library for 30 

6/19/95 3-13 



days of public review. Concurrent with the 30-day public review period, notices must 

be posted at the proposed site. If a public meeting is requested, the Executive Director 

decides whether one should be held, and there are specific requirements for advertising 

the meeting. The purpose of the public meeting is to "facilitate constructive communica­

tion between applicants and members of the public and to allow citizens to provide the 

commission with additional information ... " [31 TAC 312.13 (e)(1)], and is not a 

contested case hearing. 

3.3.2 Subchapter 'B' - Land Application for Beneficial Use 
Texas land application requirements are very similar to those of 40 CFR Part 503. 

Most of the differences between the state and federal regulations are a result of additional 

general requirements and management practices. As an additional general requirement, 

31 TAC 312.42(i) states that the "applicant shall determine the background levels of 

regulated metals in the top six inches of the soil and demonstrate to the satisfaction of 

the commission that the proposed cumulative metal loading will result in a non-toxic 

condition or reduce the toxicity of the existing soil. " As opposed to federal management 

practices, no application of sludge to frozen or snow-covered ground is allowed. Buffer 

zones for the land application of Class 'B' sludge are more detailed than 40 CFR Part 

503. The following is a list of buffer zones from 31 TAC 312.44.(d): 

6/19/95 

• Bulk sewage sludge cannot be applied within 200 feet (60 meters) of state 

waters. 

• For private water supply wells, the buffer distance must be 200 feet (60 

meters), and for public wells 500 feet (150 meters). 

• Buffer zones to solution channels, sinkholes, or other conduits to 

groundwater must be 200 feet (60 meters). 

• Buffer zones to an occupied residence or public right-of-way must be 300 

feet (90 meters). 

• Sewage sludge cannot be applied within 1,000 feet (300 meters) of 

existing schools, institutions, residential, or business development 

property lines. 

• Sewage sludge cannot be applied within 50 feet (15 meters) of a property 

boundary. 

• Sewage sludge cannot be applied within 10 feet (3 meters) of irrigation 

conveyance canals. 

3-14 



The Texas regulations limit sewage sludge application to land with a seasonal high 

water table, groundwater table, or depth to water-saturated soils more than three feet 

below the treatment zone for soils with moderate to slow permeability (less than two 

inches per hour), or four feet below the treatment zone for soils with rapid to moderately 

rapid permeability (between six and two inches per hour). In addition, Texas regulations 

require sludge application by a method and under conditions that prevent runoff beyond 

the active application area, and protect the quality of the surface water and the soils in 

the unsaturated zone. Although an application method is not directly stated, the 

regulation lists numerous conditions under which sewage sludge must be land applied. 

The following conditions for land application can be found in section 31 TAC 

312.44.(h)(I)-(9) and (i): 

6/19/95 

• Sludge must be applied uniformly over the surface of the land. 

• Sludge applied to unvegetated soil must be incorporated into the soil 

within 48 hours of application. 

• Sludge cannot be applied to areas where permeable surface soils are less 

than two feet thick. 

• Sludge cannot be applied during rainstorms or during periods in which the 

surface soils are water-saturated. 

• Sludge cannot be applied to areas having topographical slopes in excess 

of 8.0 percent. 

• If sludge is not incorporated into the soil within 48 hours of application, 

stormwater runoff generated by storms of up to a 10-year, one-hour event 

shall be prevented from leaving the application area. Berm construction 

may be required if deemed necessary. 

• Where runoff from the application area is evident, application must cease 

until the problem is corrected. 

• Sludge applied to land within a designated 100-year floodplain must be 

incorporated into the soil within 24 hours. Sludge cannot be applied to 

land within a designated floodway. 

• If a 100-year floodplain is not designated, the applicant must demonstrate 

to the satisfaction of the Executive Director that site inundation will be 

prevented or that the site is not subject to flooding. 

• Public health nuisances such as dust and tracking of mud onto roads must 

be abated. 

3-15 

----------~~------



Monitoring, recordkeeping, and reporting requirements are similar to the federal 

requirements except that the reporting deadline is September 1 of each year. 

3.3.3 Subchapter 'D' - Pathogen and Vector Attraction Reduction 
The actual processes specified in the Texas regulations for meeting pathogen and 

vector attraction reduction requirements are identical to federal definitions. However, 

the Texas regulations introduce a more restrictive definition of Class' A' and Class 'B' 

pathogen reduction that involves an interim compliance period. After March 1, 1994, 

PFRP, PSRP, and equivalence definitions no longer qualified as compliance alternatives 

for meeting Class 'A' and Class 'B' designation. In general, this caused more of an 

emphasis on microbiological testing to determine sludge quality. Site restrictions for 

Class 'B' land application and vector attraction reduction compliance criteria are almost 

identical to federal requirements. 

6/19/95 3-16 



4.0 Existing Conditions 

This section of the report describes the existing conditions for the study 

participants in the GBRA study area. Included are descriptions of: the study 

participants' wastewater treatment facilities, quantity and quality of sludge produced, and 

the disposal/reuse methods currently in place. 

4.1 Wastewater Treatment Facilities 
This section of the report describes the existing wastewater treatment facilities 

currently being operated by the study participants. Tables 4.1.1 and 4.1.2 describe the 

facilities in detail, and a brief description of facilities by participant follows. 

Table 4.1.1 
Participant Summary 
(General Information) 

Permitted 
Facility Phone EPA(fNRCC Capacity Treatment 

Operator (WWTP) Contact Number Permit Number (mgd) Process 

New Gruene lohn Toeller 210-625-0289 TX0070939/10232-002 1.1 Activated Sludge 
Braunfels 
Utilities Kuehler -South lohnToeller 210-625-0289 TXOO67881110232-001 4.2 Activated Sludge 

Kuehler-North lohnToeller 210-625-0289 TXOO88170110232-003 3.1 Activated Sludge 

Lockhart Edward Montana 210-398-6052 TXOO23868/1021O-001 1.1 Activated Sludge 

Springs Hill Nelson Erxleben 210-379-5822 TX0025216/11427-Ol 0.3 Activated Sludge 

GBRA 
Northcliffe Nelson Erxleben 210-379-5822 TXOI01184/11751-01 0.3 Activated Sludge 

Canyon Park Nelson Erxleben 210-379-5822 TXOO25224!l1496-01 0.1 Activated Sludge 

Dunlap Nelson Erxleben 210-379-5822 TX0025208/11378-01 0.085 Activated Sludge 

The City of South Chris Powell 210-815-9566 TXOO22772/10582-OO1 0.5 Activated Sludge 
Luling 

North Chris Powell 210-815-9566 TXOO22764/10582-02 0.9 Activated Sludge 

San Marcos S.M. WWTP Alfonso Carmona 512-353-4444 TX0047945/10273-OO2 6.25 Activated Sludge 

The City of Walnut Branch Linda Beal 210-379-3212 TX0022365/10277-OO1 4.0 Activated Sludge 
Seguin Trickling 

Geronimo Creek Linda Beal 210-379-3212 TXI03535/10277-003 2.13 ActivatedSludge 

6(19/95 4-1 



Table 4.1.2 
Wastewater TreatmentlSludge Summary 

Facility Plant Flow 1 Discharge Limits Dewatering Participants Sludge Stabilization Sludge 
(wwrP MGD BOD(TSS/NH3·N/P/DO' System Estimated Process Disposed~ 

Method Dewatering Dry Tons 
Sludge' % per Year 

Total Solids 

Gruene 0.027 5/10/3/0/4 Drying Beds 16' Aerobic Digestion 551' 

Kuehler·South 151 10/15/0/0/4 Belt Press' 
, 

Aerobic Digestion , 

Kuehler·North 1.73 20/20/0/0/2 , 
" Aerobic Digestion , 

Lockhart 1.25 10/15/3/0/4 Drying Beds 18·20 Aerobic Digestion 587 

Springs Hill 0.09 20(20/0/0/0 N/A 1·2 Aerobic Digestion 9 

Northcliffe 0.15 65/0(0/0/0 N/A 1·2 Aerobic Digestion 9 

Canyon Park 0.03 10(15/0/1/0 N/A 1·2 Aerobic Digestion 7 

Dunlap 0.08 10/15/0/0/0 N/A 1·2 Aerobic Digestion 6 

Luling.South 0.15 20(20/0(0/0 Drying Beds 15·20 Aerobic Digestion 22 

Luling·North 0.33 20/20/0/0/0 Drying Beds 15·20 Anaerobic Digestion 36 

San Marcos 5.00 20(20/0/0/0 Drying Beds 15·20 800 
Centrifuge Aerobic Digestion 

Walnut Branch 3.98 20(20/0/0/4 Belt Press 18 Aerobic Digestion 89 

Drying Beds 38 

Geronimo 0.83 20(20/0/0/2 Drying Beds 32 Aerobic Digestion 61 
Creek 

TOTAL 2,177 

'Actual 30 day monthly average 

2BOD is Biological Oxygen Demand, TSS is Total Suspended Solids, NH3-N is Ammonia Nitrogen, 
P is Phosphorus, and DO is Dissolved Oxygen. 

'Percent total solids are estimates provided by the individual participants. 

'Disposal quantities were not determined based on the plant flow, but are actual recorded quantities 
of hauled sludge for the year 1994. These quantities were submitted by the particpants to the Engineer 
in the sludge survey form. 

'This figure is an average of the percent total solids disposed by all three New Braunfels Utilities plants. 

'This figure is the total daily tonnage disposed by all three New Braunfels Utilities plants. 

7This belt press is located al the North Kuehler plant. the waste activated sludge is pumped from the 
South Kuehler plant to the North Kuehler plant for dewatering. 

6/19/95 4-2 



4.1.1 New Braunfels Utilities 

The New Braunfels Utility system is composed of three activated sludge treatment 

plants. Total permitted capacity is 8.4 mgd, and recent flows have averaged approxi­

mately 3.5 mgd. Aerobic digestion is used to stabilize the sludge produced at the sites. 

The Kuehler-South and Kuehler-North plants are served by a belt press (located at the 

Kuehler-North site) to dewater sludge solids. The Gruene plant utilizes drying beds for 

dewatering. A combined annual total of 536 dry tons of sludge is currently produced 

from all three facilities. 

4.1.2 Guadalupe-Blanco River Authority (GBRA) 
The GBRA operates five activated sludge treatment plants with a total permitted 

capacity of 1.615 mgd. The plants are located from Canyon Lake to Seguin along the 

Guadalupe River. Recent flows have averaged 1.6 mgd. Total combined annual sludge 

production from all facilities is 626 dry tons. 

Four of the sites (Springs Hill, Northcliffe, Canyon Park, and Dunlap) are 

extended aeration plants based on the oxidation ditch design. Based on an extended 

sludge age, aerobic digestion occurs within the oxidation ditch system. No dewatering 

system is utilized at these sites. Liquid sludge is directly removed and land applied at 

the GBRA land application site. 

The Lockhart site is a conventional activated sludge plant. Aerobic digestion is 

used for stabilization of sludge solids. Dewatering is achieved by means of drying beds, 

and the dewatered sludge is hauled to the Texas Disposal Systems Landfill in Austin for 

final disposal. 

4.1.3 City of Luling 
The City of Luling operates two activated sludge treatment plants with a total 

permitted capacity of 1.4 mgd. Recent combined flows have averaged 0.480 mgd. A 

combination of anaerobic and aerobic digestion is utilized for sludge stabilization. Sludge 

dewatering is accomplished by means of drying beds at each plant site. Total combined 

annual sludge production for 1994 was 58 dry tons. 

4.1.4 City of San Marcos 
The City of San Marcos operates a single activated sludge treatment plant with 

a permitted capacity of 6.25 mgd. Recent flows have averaged approximately 5.0 mgd. 

Sludge is stabilized by aerobic digestion. Dewatering is accomplished by drying beds 

6/19/95 4-3 



with additional use of a centrifuge as required. Total annual sludge production for 1994 

was 922 dry tons. 

4.1.5 City of Seguin 
The City of Seguin operates two treatment plants with a total permitted capacity 

of 6.13 mgd. Recent flows have averaged 4.65 mgd. The Walnut Branch site utilizes 

both the activated sludge process and trickling filters. The Geronimo Creek site is an 

activated sludge plant. Both locations utilize aerobic digestion to stabilize sludge solids. 

The Walnut Branch site has both a belt press and drying beds to dewater sludge solids; 

the Geronimo Creek site utilizes drying beds only. Total combined annual sludge 

production for both facilities is 538 dry tons. 

4.2 Sludge Quantity (Disposed) 
The participating plants average disposed dry tons of sludge per million gallons 

a day (dry tons/mgd) plant flow was 0.4 with an upper and lower range of 1.3 and 0.1. 

The participants' cumulative year-end disposed dry tonnage/year was 2,177 dry tons. 

For individual plant year-end disposal quantities, reference Table 4.2.1, Existing 

Disposal Practices Summary. 

In projecting anticipated sludge productions for the individual plants through the 

year 2025, several population projections were first established. First, a 1995 population 

base line was determined for each county. Once this was set, each county's anticipated 

population growth was established, also through the year 2025, (see Figure 4.2.1). From 

this particular data, each county's projected population growth was determined in 

percentage; and, finally, this calculated percentage was use to determine the individual 

plant projected flows through the year 2025, (see Table 4.2.2, Sludge Production Projec­

tions). For the sludge production projection for the entire four-county study region, 

reference Figure 4.2.2. 

6/19/95 4-4 



Table 4.2.1 
Existing Disposal Practices Summary 

Annual Annual Total Annual Disposal Cost 
Sludge Sludge Operation' Disposal Annual Disposal $/Dry Ton 

Disposal Disposed Cost Fees Cost 
Plant Method Dry TonlYr $ 1$ $ Per Plant Per 

Operator 

Gruene Comal Landfill 551 • 15.835 44.165 60,000 109 
109 

Kuehler Carnal Landfill 
, , " , . 

(:-.'orth & South) 

Lockhart IDS Landfill 587 N/A 50.000 50,000 85 

Springs Hill Gerdes 9 1,768 N/A 1,768 197 
Land Applied 

:-Iorthcliffe Gerdes 9 3,600 N/A 3.600 400 93 
Land Applied 

Canyon Park Gerdes 7 1,893 N/A 1.893 270 
Land Applied 

Dunlap Gerdes 6 1,139 N/A 1.139 190 
Land Applied 

Luling South Luling Landfill 22 189 :-.'/A 186 9 9 

Luling North Luling Landfill 36 291 :-.'/A 305 9 

San Marcos BF! Landfill 800 N/A 80.000 80,000 100 100 

Walnut Branch BF! Landfill 89 7,249 3.865 11,137 125 120 

Geronimo BF! Landfill 61 4,509 2.324 6.833 112 

TOTAL 2,177 215.662 Average 
Disposal 

$!Dry 
TonIC 

$99.06 

• Annual operation cost includes cost to transport sludge to disposal site. 

'This figure is the total yearly tonnage disposed by all three New Braunfels Utilities plants. 

''This is the overall dollars per dry-ton considering all the participants. 

6/19/95 4-5 



GBRA Sludge Study Population Projections Population Chart 

GBRA Regional Sludge Study 
Population Projection for Caldwell, Guadalupe, Comal, & Hays 

800 

600 

0 
0 c: 0 

0 ..-
"" -0 .!!l <: 400 :J :g 0-
0 ::::J 

D.. 0 
.c: 
I-

200 

o 

Year 1995 2000 2005 2010 2015 2020 2025 
• Caldwell 29,617 32,351 35,289 38,281 41,287 44,017 46,380 
til Guadalupe 74,878 85,959 97,983 111,150 125,678 141,314 157,899 
• Coma I 63,124 76,158 90,422 106,194 124,140 144,369 165,967 
§ Hays 80,930 97,646 118,901 144,079 170,377 }01,122 __ L-236,28~ 

I PopUlation projections based on "Most Likely Senes] 

FIGURE 4.2.1 



Table 4.2.2 
Sludge Disposal Projectionll 

Dl'Y Tons/Year 

County Plant Vear 

1995 2000 2005 2010 2015 2020 2025 

Luling-South 22 24 26 27 28 29 30 
Caldwell 

Luling-North 36 39 42 44 46 48 49 

Lockhart 587 637 681 720 753 780 800 

Springs Hill 9 10 11 12 13 13 14 

Guadalupe Dunlap 6 7 7 8 8 9 9 

Walnut Creek 89 100 110 118 125 130 135 

Geronimo Creek 61 69 76 81 86 90 93 

Northcliffe 9 10 11 12 13 13 14 

Gruene 551'2 645 717 775 822 861 892 

Kuehler-South - - - - -
Comal 

Kuehler-North - - - - -

Canyon Park 7 8 9 10 10 11 11 

Hays San Marcos 800 937 1,055 1,151 1,220 1,278 1.326 

TOTAL 2,177 2,486 2,745 2,958 3,124 3,262 3,373 

4.3 Sludge Quality 
As part of this study, participants were asked to provide the most recent 

information on sludge quality, particularly with respect to nutrients and regulated metals 

concentration, Because most participants are currently disposing of sludge by landfilling, 

the needed information required for land applying sludge was not available. Therefore, 

arrangements were made by GBRA staff to have all participants' sludge samples analyzed 

"It was assumed that each plant's sludge disposal quantities would increase proportionally to its county's 
projected population growth. 

12>yhis figure is the total quantity of dry tons/year disposed by all three of the New Braunfels Utilities 
plants. This statement is valid for the New Braunfels Utilities combined plants quantity indicated through 
the year 2025. 

5/19/95 4-6 



GBRA Regional Sludge Study Sludge Projection Sludge Chart 

GBRA Regional Sludge Study 
The Four County Region Total Sludge Production Projection 

4 "----------------------------------------------------------------------, 

Year 

a 
<: a 
o a 13 . 
Q) ~-

3 

.~ '" o Q) 2 ~ :<:: 
D.. rJ) 

Q) " Cl 0 

" l­..=! ~ 
(j) 0 

o 

I Total Production 
1995 2000 
2,177 2,486 

I Sludge production is based on the regions projected population growth.) 

2005 2010 2015 2020 2025 
2,746 2,957 3,124 3,262 3,373 

FIGURE 4.2.2 



at the same time and by the same laboratories (GBRA and Lower Colorado River 

Authority [LCRAD. 

Tables 4.3.1 and 4.3.2 describe the results from the sludge sampling conducted 

in early March 1995. Table 4.3.1 describes the wet chemistry parameters, particularly 

the nitrogen series, percent total solids, total phosphorus, and pH. There was a wide 

variation in results from the different participants due to the many methods used for 

stabilization and dewatering. For example, a representative sample obtained from a 

sludge drying bed may contain some inert materials, such as sand, which would renect 

a reduced level of nutrients. 

Also, the GBRA WWTPs (with the exception of Lockhart) currently have no 

dewatering capabilities. Because of this, additional transportation costs are necessary for 

land application due to the quantity of water in the sludge. 

Table 4.3.2 describes the sludge quality with respect to the ten (10) regulated 

heavy metals. Also, the "Ceiling" and "APL" concentrations are listed as a comparison 

(please see Section 3.2.1, Table 3-1 for an explanation of these values). All of the study 